Parts List: Base Assembly

=l H DN

o

Index No. Part No. Description Size Qty
1o, 6012068.................. [R{0 o] o T=T g 2o To ) S PP 2
2, 6012069.................. [T o IS 1o = PP 1
C TP 6293370.....cceuveennnnns KBY e 5X5X10 .., 2
T 6012070......c..neen.. Screw w/ Washer.........ccccoevenenne M4x0.7Px8Lg / 4mmx10x0.8T ......... 4
S, 6012071......c.eevnnens BUSHING ... 2
[ T 6012072.......cccvvvnene. R-RiNG 1ovtiiiii e RTW-68 .........cvvevenen. 2
Tieieeiinnnn, 6012073......cccevvvnnnns Ball BEaring.......cccuvvieiiiiiiieiiiii e 6008-2NSE ................ 2
S FOT 6012074 ......cccevvvnnee. BEAING w.vuiieeii e 51105 oo, 4
1S R 6012066.................. Socket Head Cap SCrew ........ccocevuvvevnieiiineeinnn. M8 x 1.25P x 25Lg....11
10, 6012075.....ccccvvnnnnnns 2= o] (= PR 2
11............ 6012076..........cceu.... SPIOCKEL ..t 3
12............ 6012077 ......veveen WaASKET .o 25mm . 2
13, 6012078......cccevvvnenen PP M25 X 1.5 i, 2
14........... 6012079......cccvvnnnnnns HEX NUL...ee e M10 X L.5P......veeenn. 5
15............ 6012080.................. Flat Washer.........ccoovviiiiiii e 10mm x 25 x 3T.......... 1
16............ 6012081.................. 0o T Y 2 1
17, 6012082.................. RS g | ST 1
18.....ceee. 6012083.................. Flat Washer...........coooiiii 8.5mm x 19 x 2T ......... 2
19, 6012067 ..........ccvnnnns Spring Washer.........cooooiiiii e, 8.2mm x 154 ............. 5
20, 6012084..........ccen.... [T To o 1= PP 1



6292745
6012085
6012086
6012087
6012088
6012089
6012090
6012091
6012092
6012093
6012094
6012095
6012096
6012097
6012098
6012099
6012100
6012101
6012102
6012103
6012104
6012105
6012106
6012107
6012052
6012109
6012110
6012267
6012111
6012045
6012294
6012112
6012113
6012114
6012115
6012266
6012048
6012116
6012117
6012118
6012108

6012108-SC............
6012108-RC............
6012108-RC2..........

6012119

2210-271....ccounenn.

6012120
6012121
6012122
6012123
6012124
6012125
6012126
6012127
6012128
6012129
6012130
6012269
6012270
6012271
6012272

K Y et 5X5X16.cciiiiiiiinnnn. 2
ChaiN ... #40 X 79pCS....vevvnneeen. 1
BEVEI GBI ... . it iei et 1
SCIBW .ot M5 x 0.8P x 10Lg........ 4
Strain Relief ClP ..o ACC-3..iiiiiiiiieen, 4
T o PP 4
B - 1
SCIBW vttt M6 x 1.0P x 10Lg...... 12
L0001V = TP 2
SPECIAL HEX SCIEW ... iiii i 4
HEX NUL. ... M16 X2.0..cceeveneeen. 4
OOt . e 4
SEESCIEW .o M8 x 1.25P x 30Lg...... 1
HEeX NUL. ... M8 X1.25......ccceenennne. 3
S SCIEW vttt M5 x 0.8P x 5Lg ......... 2
BEVEI GRAN ... it 1
S-RING ©oneii e STW-20 ...cccvvieerinnnnnn. 1
Ball Bearing.........ocovvviiiiiiiiiieiiii e 6204-ZZ......cccovvnennn 1
SUPPOIE BIOCK ... et 1
SNATT. . 1
KBY e SXTX18. i 1
Ball BEAring........cooevvnieiiiieiii e 6005-ZZ......c.ccvvnennnn. 1
ChaiN....cocoi e #40 x 107pcs.............. 1
SPIOCKEL ..o 1
S-RING cevii e STW-25 .., 1
11T (o I o 1
POWEr COrd.....covviiiiiiei i IPho 1
POWeEr COrd.....cocvniiiiieiieieee e BPheiiiii 1
SWItCH ... 460V/3Ph....cccccvvvennn. 1
SWIECH . ..u i 230V/1Ph....cccocviinnnn, 1
SWIECH ...t 230V/3Ph....ccccoeviinnnn. 1
SWILCH PIAtE ... 1
Strain Relief Bushing ...........ccooooiiiiiiiin, M20 ..., 1
L0001V =T PP 1
1Y o) (o] S @e] o FA ST IPh. e, 1
MOLOr COFd...ceevinieiiiiieee e BPh. 1
Socket Head Cap SCrew ........cvvvvevevvnievinneninnennn M10 x 1.5P x 20Lg...... 1
LT = 1] =T 1
Belt. e ABB..iiiiiiii e, 1
MOLOE PUIBY ...t 1
1Y/ ] (o P 7.5HP 1Ph 230V......... 1
Start Capacitor ..........ceuuiveiiiiiiieieii e 200MFD, 250VAC....... 2
RUN CapacCitor ..........oevveviieiiiii e 20uF,450VAC............. 1
RUN Capacitor ..........oovevvuieiiiii e 35uF,450VAC............. 1
1Y/ ] (o PP 7.5HP 3Ph 230/460V ..1
KBY e 8X7x40mm .......ooceeeeen. 1
Flat Washer ... 10.3mm x 23 x 2T ....... 8
HEX NUL....ueece e M12 X 1.75...ccccieerennn. 4
Flat Washer..........coooiiiiiiiii e 13mm x 28 x 3T.......... 4
AdJUSEING BOIt ... 2
SEESCIEW ..t M8 x 1.25P x 12Lg...... 5
= o 2
S T 1 P 2
1YL (0 g = = L 1
HEX SCIreW ... M10 x 1.5P x 40Lg...... 4
S SCIEW vt M8 x 1.25P x 20Lg...... 2
Flat Head SCrew ..........c.oiveviiiiiieiiiiiiieceiieeee M6 x 1.0P x 20Lg........ 4
TerMINAl COVE ...ttt e e e 1
SCIBW vttt ettt 3/16-24NC x 1/4 ......... 1
SCIBW vttt ettt M5 x 0.8P x 20L ......... 2
Terminal PIAte .......cooouuiiiii e e e 1



Gearbox Assembly

EEEEO®EE

24



Parts List: Gearbox Assembly

Index No. Part No.

201-100

6012034..................
6012035..................
6012036..................
6012037 .........coen....
6012038..................
6012039..........ceen..
6012040..................
6293370......ccuneenn.
6012041..................
6012042..................
6012043.........coenn...
6012044..................
6012142..................
6012046..................
6012047 .......cccvnnn...
6012048..................
6012049..................
6012050..................
6292789.......c0nneenn.

33-1051

-00-1...........

6012051.................
6012052..................
6292745.......cccvnen..
6012053.........c.een....
6012054..................
6012055.................
6012056..................
6012057 ..................
6012058..................
6012059........c........
6012060..................
6012061..................
6012062..................
6012063..................
6012064..................
6012065..................
6012066..................
6012067 ..................
6012082..................
6012286..................
6012287 ..................
6012079..........neeen.
6012288..................
6012289..................
6012290..................
6012291..................
6012292...........e......

Description Size Qty
GearboX ASSEMDBIY ...coveei i 1
GearbOoX BOOY ....ccuuiiiiiiieec e 1
Ball BEaring........ooovvuviiiiiiiiieiiei e 6201-2NSE ................ 6
S-RING ceeiii STW-16 ..o, 2
(T = | PP 2
Ball BEaring........oooeevviiiiiiiiiieeei e 6204-2NSE ................ 2
Oil Seal....ccuiiieii TC24 x40 x 8............. 1
SRATT. e 1
KBY e S5X5X10 ., 4
G ..t 2
GASKEL ... 1
o T PSSP 4
GRAMIOX COVEN ...ttt ennnee 1
Hex Socket Cap SCrew .......cccevvvevieviiieiiiiinneeenn M10 x 1.5P x 25Lg...... 4
PUIIBY . e 1
Flat Washer.........ccooooiiiiiiiii e 10mm x 25 x 3T.......... 2
Socket Head Cap SCrew ..........cocvvvvevevineeeennnnn. M10 x 1.5P x 20Lg...... 1
Socket Head Cap SCrew ..........cocvvevveveiineeeennnnn. M8 x 1.25P x 20Lg...... 1
SPIOCKEL ... e 1
OIlPIUG ..o PT1/4"-19UNF............ 2
Oil Sal....coiiiiiiii e TC20 X 40 X 7.evvrnnenn. 1
SRATL. .. 1
S-RING .. STW-25 ..., 1
KBY et 5X5X16.cciiiiiiiinnnns 2
ST .. 1
T = 1
S T 1 1
LT = | PP 1
Gear ASSEMDIY ... 1
SEESCIEW vttt M5 x 0.8P x 5Lg ......... 1
SPring Pin ... Amm X 25LQ ..ccevnnnn. 1
SRt FOIK . 1
LBV et 1
E-RiNG oo ETW-12 .o 1
Shift SNAFt ... 1
Eye Glass Ol LEVE ....ccuuiiic e 1
SPring Pin ..o 5mm x 26Lg ............... 1
Socket Head Cap SCrew .........ocoevvvveveiiinnenennnnn. M8 x 1.25P x 25Lg...... 3
Spring Washer.........cooooiiiiiii e, 8.2mm x 154 ............. 4
S 3T 1 P 1
[AIE SPIOCKET ... e 1
2] = o3 (] PP 1
HeX NUL. ... M10 x 1.5P...........c..ee. 1
SEANA Off. . 1
Check NUL.......uviiiicc e M10 X 1.5P................. 1
E-RiNG oo ETW-7 i 1
L o] 111 [ 1
SEANA Off. i 1

25



Column Assembly

26



Parts List: Column Assembly

Index No. Part No. Description Size Qty
i T 6012193.................. LiftiNg BEYE «ovve e M20 x 2.5P x 30Lg...... 2
2, 6012194.................. [ ] 1 o 1
C TR 6012195.................. T PP 4
4ooviiiininn, 6012079.........ceeee.e. HeX NUL. ... e M10 x 1.5P................. 1
5o 6012080.................. Flat Washer ..o 10mm x 25 x 3T ........ 17
T, 6012066.................. Socket Head Cap SCrew .........ocoevvivevivinneerennnnn. M8 x 1.25P x 25Lg...... 6
S TR 6012067 ......c..nne... Spring Washer..........oooiiiiiiii e, 8.2mm x 15.4 ............. 7
1 ST 6012083.................. Flat Washer..........ccooiiiiiiiiiiiiee e 8.5mm x 19 x 2T......... 2
10, 6012082.................. SR 1
11............ 6012197.................. SPIOCKEL ..t 3
12, 6012157.........u..n.. Spring Washer.........cccoeeiiiiiiiiiiie e, 10.2mm x 18.4.......... 16
13, 6012198.................. Socket Head Cap SCrew ........ccvevvvevvnieviinennnnenn. M10 x 1.5P x 40Lg...... 2
14............ 6012199.................. Pan Head Machine Screw ...........cccocvevevivvennnn. M4 x 0.7P x 10Lg........ 4
15, 6012200.................. Spring Washer.........cooooiiiiiiii e, 4.1mm X 7.7 cooveennnnnn, 4
16............ 6012201.................. Flat Washer........ccooooviiiiiiiici e 4.3mm x 10 x 1T......... 5
17, 6012202.................. T (o I =T G 2
18...ccceee. 6012203.................. Left SIECOVET ....eneeee e 1
19,0 6012091.................. SCIBW vttt ettt M6 x 1.0P x 10Lg...... 16
20............ 6012204.................. HEX NUL....ueeec e 5/16"-18NC ................ 1
21, 6012205........cccunn... [dlEr ASSEMDIY ... 1
220, 6012206.................. SEANA Off . 2
23, 6012207 .......cccvvnnn.. SEOP SWILCN ..et e 1
24, 6012208.................. StArt SWILCH. ... e 1
25, 6012209.........ccuun.... Ball Detent .........vvviiiiiieieii e BMM .o, 1
26............ 6012210.................. S o] 1111 1
A U 6012211A................ ShIfter HUD ... 1
28, 6012212.................. SEESCIEW vt M6 x 1.0P x 12Lg........ 1
29l 6012213.................. RS 3 | TP 1
30, 6012214.................. [ =10 To [ P 1
1C 3 6012087 ...........uu..... SCIBW vttt ettt M5 x 0.8P x 10Lg........ 4
C )2 6012088.................. (0o 1o 1 1 ] T ACC-3...coiiiieiiiieees 4
33, 6012156.................. Socket Head Cap SCrew ........ccoeevvvvevnieiinneeinnn. M10 x 1.5P x 35Lg.... 14
7 6012215........ccuvnnn.. RIGt COIUMN ... e 1
35, 6012216.................. Ball BEAriNg........vvvviiiieiiiiii e 6004ZZ .....cccvvvveevannnn. 1
36 6293370.....ccevevennn. K Y et 5X5X10..cccciiiiiinnnnnn. 1
Y 6292745....c.ccceuenn. K Y et 5X5X16.cccuiiiiiiinnnnn. 1
1S T 6012217 .....c.cceevunn. SRAE . 1
39, 6012218.................. HOUSING vt eaanns 1
40............ 6012219.................. Sl e 1
41............ 6012220.................. Socket Head Cap SCrew .........ocoevvevvevivineeninnnnn. M6 x 1.0P x 16Lg........ 2
42 6012221 .................. [0 Tod (T Y 1 1
43............ 6012222...........cc.... RIGIE COVEI ...t 1
44............ 6012223......cconeeen. HaNAWhEEI ... e e 1
45............ 6012224.................. LOCK KNOD ... 1
46............ 6012225.......ceen. Handwheel Swivel ASSEMDIY ..o, 1
R 6012226.................. Label Shifter.....iiiii e 1
48............ 6012227 .......cccvvnn... Y= PP 6
49............ 6012228.................. 0T 01 =T PP 1
5l 6012230.......cccuvnnn... SCAIE ..t 1
52l 6012293.................. HeX NUL. ... M20X2.5...ccevveiennnes 1
53, 6012231.......connen. Height Adjust Label........coouiiiiii e 1
54............ 6012201.................. Flat Washer.........ccoooiviiiiiii e 43x10x1T ...oeneeaneen. 1
55, 6012232.......cccuunn... SCIBW vttt ettt e e e M4 x 0.7P x 8Lg ......... 1

27



Table Assembly

28



Parts List: Table Assembly

Index No. Part No. Description Size Qty
1o, 6012233.........cccee BIaCKEL ...vee e 4
2, BB-620327.............. Ball Bearing........cccuvieiiiiiiieiiiiine e 6203-ZZ.....coevvieann 4
C T 6012234.................. Roller ASSEMDIY....ccovuiiiii e 2
TR 6012079.......cccvvnnn.. HEX NUL. ... M10 x 1.5P................. 4
5o, 6012235.........cceen. HEX SCIreW ... M10 x 1.5P x 30Lg...... 4
G, 6012236.................. HEX SCIreW ..o M8 x 1.25P x 16Lg...... 2
T, 6012237 ......eeeeen HEX SCIreW ... M6 x 1.0P x 16Lg........ 2
(< FUUTTT 6012238.........cce... HEX SCrEW ...t M10 x 1.5P x 50Lg...... 2
1 JETT 6012239.........counn... POINEEY ..t e 2
10 6012240.................. PIALE .. 2
1. 6012241.................. PIALE ... 2
12 6012097 .......vveeeee. HEX NUL...ceeiiccceee e M8 X 1.25P........cccennne 9
13, 6012242.................. SEUSCIEW .o M8 x 1.25P x 35Lg...... 6
14........... 6012243........cccunn... TaBIE .. 1
15, 6012244 .................. Table Ajusting HUD............oiiii 2
16...cconneee. 6012245.................. BUSKNING ..t 2
17 6012070........c........ Screw w/Washer..........cccceevvnenn. M4 x 0.7P x 8Lg/4mm x 10 x 0.8T....... 4
18, 6012083.................. Flat Washer ..o 8.5mm x 19 x 2T ....... 10
19, 6012067 .......c.nvnenn... Spring Washer.........cooooiiiiii e, 8.2mm x 15.4 ............. 6
20, 6012246.................. Socket Head Cap SCrew ........cocevveevnieiinnceinnn. M8 x 1.25P x 40Lg...... 6
21, 6012048.................. Socket Head Cap SCrew ........cocevuvvivieiiineeinnn. M10 x 1.5P x 20Lg...... 2
22 6012080.................. Flat Washer...........ooiiiiiii e, 10mm x 25 x 3T.......... 2
23 . 6012098.................. S SCIEW .. M5 x 0.8P x5Lg ......... 6
24............ 6012247 .................. SPECIAL SCIEW ... 2
25, 6012248.................. LiNKING PIAtE .. veeiiee e e 3
26............ 6012249.................. S - 1 SRR 1
27 i, 6012250.........ccuun.... S o [ ETW-24 ...cc.oooeeiee 1
28, 6012251.......c...e. SEESCIEW vt M6 x 1.0P x 12Lg........ 1
29. . 6012252........ccouun... HUD e 1
30, 6012213.......cccvvenne. SRAT L. e e 1
3l 6012214.......ccc.e... HANIE ... e 1
32 6293370...ccuueiinnee. KBY .t 5X5X10..cccciiiiiiinnnnn. 3
33 6012253........cceeeee HANIE ..o 1
3. 6012254.................. FIXING PIALE ... 1
35 6012255...........c...... FIXING PIALE ... 1
36 6012256.................. POINEET e e 1
37 . 6012257 ......evvieenee. Flat Washer..........oooiiiii e, 5.3mm x 12 x 1T ......... 1
38, 6012087 .......conneen. SCIBW .ot iieeeeeeeeeeeeeeeeeeeee M5 x 0.8P x 10Lg........ 1
39, 6012258............c..... SPECIAI SCIEW ...t 1
40............ 6012259........c..ce... Socket Head Cap SCrew .........ocoevvvvevevinneeennnnn. M8 x 1.25P x 16Lg...... 4
41............ 6012260.................. IS - ST RUSUPPRRRR 4
42............ 6012261.................. L0 1o PSP TUSUPPPRTRN 4
43...ee 6012262.................. Transfer RO .....ccuuii e 2
44............ 6012263.................. SPriNG PiN oo 5mm x 26L ......ccuueeen. 4
45 6012264.................. LaBET . 1
46............ 6012227 ... RIVEL e e 2
. 6012228.................. POINEET e 1
48............ 6012265.................. NAME LADEL... . 1
49............ 6012201.........ccnee.e. Flat Washer.........cooviiii e, 4.3mm x 10 x 1.0T ...... 1
50, 6012232.......c..nee... SCIBW .ottt M4 x 0.7P x 8 Lg......... 1

29



Parts List: Top Cover Assembly

0
@Yy
Index No. Part No. Description Size Qty
I 6012181......cccevvvnnnns [T (o T To [ SR 1
2, 6012091........ccuuvneees SCIBW vttt ettt e e e s M6 x 1.0P x 10Lg...... 18
T 6012182........cceunnees Spring Washer.........cooooiiiiiiii e, 6.1lmm x12.3 ........... 18
T 6012183.......cccvvvnnnes Flat Washer..........ccoovvviiiiiiiii e, 6.6mm x 13 x 1T....... 18
5. 6012184.................. 18 o] o1=T g 00 1Y PP PP 1
Bovverrreenn. 6012066.................. Socket Head Cap SCrew .......cceevvveivnieviineeinnnn, M8 x 1.25P x 25Lg.... 10
Tvieiiaannnn. 6012185........cccceeenees Cast Hinge Half ... 4
< TR 6012079......cccvvnnnnnns NUL Lo M10 X L.5P......veeenn. 4
1 T 6012186.................. Socket Head Cap SCrew .........ocoevvvveviiinienennnnn. M10 x 1.5P x 60Lg...... 2
10............ 6012187.......ccenen. DEfleCtioN PIALE ........eeee e 1
1. 6012188...........ce..... TOP COVR ..ttt 1
12,0, 6012189..........0uv.eee. HANAIE .o 1
13, 6012067 ........cuvvnn.. Lock Washer .......cc.iviiiiiiiic e 82mm x 154 ............. 6
14........... 6012097 ......cccvvvvnnnnn HEX NUL .. e M8 x 1.25P............... 10
15, 6012190......c.eeeunnnns SPECIAL SCIEW ... 2
16...c....... 6012191 ......cccevvvnnne. CYIINAET ... e 2
17, 6012192..........cc...... Warning Label ..........iiiii e 1
18............ 6012282.................. Screw W/ Washer........c.coooveviiiiiiieeve e M6 x 1.0P x 10Lg........ 4
19, 6012283.......cccvvvnnees SROUIAEN SCrEW ....vviiiiii e 2
20, 6012284........c.uunne. SROUIAEN SCIEW ....vviiiiiii e 2
21 6012285.................. CheCk NUL....eeeei e M8 x 1.25P................. 2



Cutterhead Assembly

B PAIHH aRlp

31



Parts List: Cutterhead Assembly

Index No. Part No. Description Size Qty
i T 6012131............... Socket Head Cap SCrew ........cevvvvvvvnieviineeinnens M10 x 1.5P x 75Lg...... 2
2, 6012080.................. Flat Washer.........ccooooviiiiiiiiee e 10mm x 25 x 3T........ 10
C T 6012132......c..neeen. SPFING ettt 2
T 6012133..........eeen. Socket Head Cap SCrew .........ocoevvevveviiinnenennnnn. M10 x 1.5P x 50Lg...... 2
5 6012079......cceeeeee. HEX NUL. ... M10 x 1.5P................. 8
G, 6012134.................. Pressure Bar CastinNg ..........ooeeeuuieiiiiieieii e e 1
T, 6012048A................ Socket Head Cap Screw (LH Thread) ................ M10 x 1.5P x 20Lg...... 2
8 6012135........cceeeeee WASHET .. e 2
(S R 6012136.......c.unveen. SPIOCKEL ... 3
0 I 6012137......cconvee. Chain (infeed roller to outfeed roller) .................. #40 X 60 pCS.....ccvn..en. 1
1. 6012138.................. Socket Head Cap SCrew .......coeevvevevvnieviineninnen, M6 x 1.0P x 16Lg........ 8
12 6012139........cneeee. PIALE ..o 4
R 6012140.................. SEUSCIEW .o M8 x 1.25P x 25Lg...... 4
14............ 6012097 ........ceenee. HEeX NUL. ... M8 x 1.25P................. 4
15, 6012141 .................. Bearing HOUSING .....c.uuiiiiii e 4
16...cconnee. 6012104.................. KBY e 8XTX18 .o 1
17, 6012143.................. OULfEEA ROIIET ... 1
18, 6012144.................. Needle Bearing.......ccoooveeeeuieeieiiieeeiiiieeeeii e NA-6906 ............onne. 4
19, 6012048.................. Hex Socket Cap Screw (LH Threads)................. M10 x 1.5P x 20Lg...... 7
20 6012116.................. WASHET .. e 1
21 6012145.................. Belt ... ABL...ciiiiiiiieee 2
22, 6012146.................. Cutterhead PUIIBY .........ceiiniii e 1
23 . 6012147 ... BUSHING....cei e 1
24 6012148.................. R-RING .evvviiii e RTW-85 ... 1
25, 6012149.................. Ball BEAring.......c.ovvvveeiiieiii e 6209-2NSE ................ 1
26, 6012150.................. S SCIEW vttt M8 x 1.25P x 10Lg...... 8
27 . 6012151...........e.. Cutterhead Casting Left ..........oviiiiiiiiiiii e 1
28 6012152........cc....... S -V ST USPPPRRRR 2
29. . 6012153.......cccneeee IS - S USSP 2
30, 6012154 .................. L1111 (] 1 T To [P 1
3l 6012155.........cceee. Ball BEAring.......cccvvevvuiiiiieeeeeieeiiiiee e 6007-2NSE ................ 1
32, 6012156.................. Socket Head Cap SCrew ........ccocevvveevnieiinneennnen. M10 x 1.5P x 35Lg...... 6
33, 6012157 ......ccunnn. Spring Washer..........oooiiiiiii, 10.2mm x 18.4............ 4
4. 6012158.................. Cutterhead Casting RIght .........cc.coiiii i 1
35, 6012159.........cc..... SCIEW * .t M5 x 0.8P x 12Lg...... 12
36 6012160.................. KNiIfE G ..o 4
37 6012161.................. WASHET .. 8
38, 6012162.................. ] o 0o PSP 4
39, 6012163.................. S - 1 SRR 4
40............ 6012150.................. SEESCIEW v M8 x 1.25P x 10Lg...... 4
41............ 6012164 .................. SPACET ..t 2
42 6012165.................. KBY -t 8X7X30 ... 1
43 6012166.................. Infeed Shaft...... .o 1
4............ 6012167 .......cccvvnn.... INfEEA ROIIBY ......e e 22
45 6012168.................. SRATL. .. 132
46............ 6012169.................. ST o] 1] o [T PPUPPP 132
47 . 6012170.......coveeeeeee. SRATL. .. 2
48............ 6012098.................. ST S Y] =1 M5 x 0.8P x5Lg ......... 1
49............ 6012171 ... STOCK LIMITET . .eeii e 1
50 6012172.....ccceennen... S - 1 PR 2
Bl............ 6012173.......c......... Bracket, Left HANG .........oouiiniinii e 1
52, 6012174.................. Sectional Chipbreaker...........oov i 10
53 6012175......ceeeeee ST o] 41 o [P TSSUPUPPRRN 10
54............ 6012176...........cc..... Bracket, Right HaNd ............ooooiiiiiii e 1
55, . 6012177 ...oieieennn. Y o L= ol PP TP 72
56, 6012178......cconnen.. Anti-Kickback FINQer ... .c.uniii 62
57 o 6012179.....cuuinnnnee. KNife (SEL OF 4) * ... 1



58, 6012180.........ceve... (1o S To] (= 32

59, 6012273......c.eneeenn. ST o] 1o [ TSP PT PP 2
60............ 6012274.................. Chain (gearbox to outfeed roller)........................ #A0 X 72 PCS.evvvennnennn. 1
6l..eennnn.. 6012275......cceenee IS - ST USUPPRRRR 1
62...ccc. 6012276.................. [AIE SPIOCKET ... et 1
63 6012277 ... BIaCKEL ...t 1
64...uunnnn.. 6012278......cceeeee SRATL. e 1
65.. e 6012279......cveeee Check NUL......cuviiiiee e M8 x 1.25P..........c...... 1
66............ 6012083.................. Flat Washer...........ooviiiiii e, 8.5mm x 19 x 2T ......... 1
67..cnen. 6012280.................. Socket Head Cap SCrew .......ccoevvveiiveviineeinnnnn M8 x 1.25P x 50Lg...... 1
68....cennnn. 6012281.........nne.. ST o] 1] o [P PPPUPPPPPRTIN 1
69...ennnnn. 6012097 ... HEX NUL...ceee e M8 x 1.25P......cccccennne 2
70, 6012296.................. S o] 1111 5 8
Tl 201-KGA ... Knife Setting Gauge Assembly (index #71-1 thru #71-3) (not shown)*....1
71-1......... 6012295..........eeen. Knife Setting Gauge (N0t ShOWN) * .......oooiiiiiiiii e 2
71-2......... 6284833........cceeen. Shaft (N0t ShOWN) * ... 1
71-3......... 6284834.................. E-RiNg (NOt ShOWN) * ... 4
T2, 201-672......cceunennn. REAINET RING ..tueiiiii e e 4
T3, 201-673.....cceeeeann. Retainer RING . ... oo 4
................ 1791225..................Helical Cutterhead Assembly (index #74 thru #76) **............cccoceire 1
T4............ 201HH-674.............. Helical Cutternead **...........oiiiiiiieei e 1
5., 1791212.................. Knife Insert (sold in set of 10) **........cccooeiiiiiiiiiiie e 150 total
6. JWP208HH-111....... Knife Insert Screw ... #10-32 x 1/2".......... 150
77, JI6HH-113.............. Star Point Screwdriver (not Shown)** ............cccoiiiiiiii e, 2

* Index # 30, 35, 36, 57, 58, 70, 71 are used only with the straight cutterhead on Model 201.
** Index # 74, 75, 76, 77 are used only with the helical cutterhead on Model 201HH.

33



Electrical Connections — 1 Phase, 230 Volt

dleHdle ZHOO+ADY E~ADZLdHE L

&
e
“
i
3.
43 430
:
£ i
]38

IVADST O4RDIT _

el e — —— s — o — e — —— Q)
i - | i QS% 4010
[© annoao ] | N 3SYHd
I 3 | JT9ONIS
! T
_ (EECD] ....,..:.fr. JE=
4 NMY21
p— r ﬁ_u.._ ._._m“_. @.l _
FilnA n . " s e _ TiTAm
HoFEcH
JE= [ v u..:m.,,,.,a.m._. 0 o= __ o
Myl =
s T e T SR SR -
r.....r.r.rr-—

34



	201,201HH Planer
	Warranty and Service
	Table of Contents
	Warnings
	Specifications
	Receiving
	Installation
	Grounding Instructions
	Inspection
	Adjustments
	Depth of Cut
	Feed Rate Adjustment
	Belt Tension
	Opening Hood
	Knife Installation and Adjustment (Straight Cutterhead only)
	Replacing or Rotating Knife Inserts (Helical Cutterhead only)
	The Planer’s Feed System
	Table Adjustments

	Operating Controls
	Test Cutting and Troubleshooting
	Maintenance
	Troubleshooting
	Operating Problems
	Mechanical and Electrical Problems

	Replacement Parts
	Base Assembly
	Gearbox Assembly
	Column Assembly
	Table Assembly
	Top Cover Assembly
	Cutterhead Assembly

	Electrical Connections
	1 Phase, 230 Volt
	3 Phase, 230 Volt
	3 Phase, 460 Volt




